

Country:	Certificate of Analysis Rubber Carbon Black
Company name:	
Address:	
Contact:	
Email/Phone number:	

Product Specification			
Packing No.:		Model No.:	N326
Delivery No.:		Order No.:	/
Quantity:			
Delivery date:			

Test Data			
Testing item	Range	Result	Standard
Iodine Adsorption Number (g/kg)	82±5	79	GB3778-2011
Oil Absorption Number(10 ⁻⁵ m ³ /kg)	72±5	76	GB3778-2011
Crushed OAN(COAN) (10 ⁻⁵ m ³ /kg)	68±5	66	GB3778-2011
Tint Test, Reflectance From ITRB 3 [#] (%)	111±8	107	GB3778-2011
NSA multipoint(10 ³ m ² /kg)	78±5	75	GB3778-2011
STSA (10 ³ m ² /kg)	76±5	80	GB3778-2011
Heating Loss/Moisture (%)	≤1.0	0.4	GB3778-2011
Ash Content (%)	≤0.5	0.1	GB3778-2011
500µm Sieve Residue (mg/kg)	≤10	7.0	GB3778-2011
45µm Sieve Residue (mg/kg)	≤500	370.0	GB3778-2011
Pour Density (kg/m ³)	455±40	474.0	GB3778-2011
Stress at 300% Elongation (Mpa)	-3.5±1.0	-3.1	GB3778-2011
Fine Content(Jumbo Bag) (%)	≤7.0	3.3	GB3778-2011
Fine Content(Paper Bag) (%)	≤10	6.0	GB3778-2011

https://www.oridcarbon.com Email:Alex@oridcarbon.com	Contact	Sign	Date
	Alex	Jack	2018.6.8